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ITEM | PART NUMBER | DESCRIPTION QTY
1 12122000A43038 | Panel Assembly 1
2 12100204000461 | Filter, Air 2
3 17222000A07229 | PCB, Display Box Assembly 1
4 12122000006733 | Cover, Electrical Components 1
5 12122000A65216 | Frame Assembly 1
6 12122000004608 | Cover, Chassis (Right) 1
8 12122000006335 | Louver, Horizontal 1
9 15822000008719 | Evaporator Assembly 1
10 12122000005512 | Cover, Fan Motor 1
11 11002015000094 | Motor, Fan - Brushless DC 1
12 12122000000350 | Holder, Bearing 1
13 12622000000006 | Base, Bearing 1
14 12100102000018 | Blade, Fan - Cross Flow 1
16 12122000004311 | Chassis Assembly 1

16.1 | 11002010000049 | Motor, Louvre - Vertical 1
16.3 | 12122000000135 | Louver, Horizontal 3
16.4 | 12122000004614 | Cover, Chassis (Left) 1
17 12122000012942 | Clamp, Pipe 1
18 12222000000026 | Plate, Installation 1
19 17222000A42149 | PCB, Control Box Assembly 1
19.5 | 11201007000085 | Sensor, Room Temperature 1
19.6 | 11201007000126 | Sensor, Pipe Temperature 1
19.7 | 17400401000006 | Block, Terminal 1
20 12122000005024 | Cover, Electronic Control Box 1
21 17317000A51468 | Remote Controller 1
22 12600701000039 | Seal, Drain Spigot 1
23 12100509000061 | Spigot, Drain 1
28 12100501000032 | Hose, Drain 1
40 12100206A00018 | Filter, Air Fresh 1
12100207000136 | Filter, High Efficient Sterilization 1

45 12117000002115 | Bracket, Remote Controller 1
46 15500404000005 | Pipe, Nut 1
15500406000003 | Nut, Flare (5/8 — 15.9mm) 1
15500406000010 | Nut, Flare (3/8 —9.52mm) 1
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ITEM | PART NUMBER | DESCRIPTION QTY
1 12222000004782 | Bracket, Terminal 1
2 12122000007150 | Collector, Water & Service Valve Cover 1
3 15422000004833 | Valve, 4-Way Assembly 1

3.1 | 15500204000025 | Valve, Gas Suction 1
4 12122000020242 | Grille, Air Outlet 1
5 17222000A30728 | PCB, Electronic Control Box Assembly 1
6 12222000010966 | Handle & Wiring Cover Assembly 1
7 12222000004884 | Support, Fan Motor 1
8 11002015008365 | Motor, Fan - Brushless DC 1
9 12222000004794 | Panel, Left Side 1
11 11103020000240 | Compressor, DC Inverter Rotary 1
12 12222000009205 | Cover, Top Assembly 1
13 15500406000003 | Nut, Flare - Copper (5/8 — 15.9mm) 1
15500406000010 | Nut, Flare - Copper (3/8 — 9.52mm) 1

14 12222000004784 | Partition, Assembly 1
15 15822000008236 | Condenser Assembly 1
16 11201007002020 | Sensor, Outdoor Temperature 1
17 12222000004823 | Chassis Assembly 1
19 15422000015626 | Valve Service - Discharge 1
19.1 | 15500208000286 | Valve, Service - Suction 1
19.2 | 12222000002571 | Plate, Service Valves 1
20 12222000004822 | Panel, Front 1
21 12222000004785 | Panel, Right Side 1
23 11201007000069 | Sensor, Condenser Pipe 1
24 | 12100105000181 | Blade, Fan - Axial Flow 1
25 17400306000058 | Reactor 1
26 11201007000005 | Sensor, Compressor Discharge 1
27 12222000004833 | Net, Rear 1
34 17222000013648 | PCB, Terminal Board/Block Assembly 1
34.1 | 12122000011717 | Cover, PCB Terminal Board Assembly | 1
N/l | 17222000009348 | PCB, Module - DR Assembly 1
N/l | 17401203000939 | Harness, Compressor 1
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